EGHAVELY ii-LUSTRATED ROTARY CULT_IVATOR

o continve ifs rom o and design improvement, ¢ 1 Al o l
e T e ERRED LIOT - Moic! Mumer . L
Form Number 19631P1

ITEM
NO. PART NO. DESCRIPTION
i 12488P1 Column
2 13560P1 Ball Bearing
3 12492P1 Retaining Ring
4 12470P1 Drive Shaft
5 124553 1 x 1/4 Woodruff Key
6 12497P1 Bevel Gear
7 12495P1 Retaining Ring
8 12479P1 Right Tine Shaft
9 12483P1 Shield Cup;
10 12489P1 0il Seal f
il 12480P1 Bearing Spacer
12 12481P1 Gear Case
13 103877 1/8 Sq Hd Pipe Plug Steel
14 103880 1/2 Sq Hd Pipe Plug Steel
15 -

12494P1 Ball Bearing




ITEM
NO

16
17

19
20
21
22
2
24
25
26
27
28
29
30
31

55
34
35
36
57
38
39
40
41
42
43

45
46

PART NO.

12477P1
12482P1
12475P1
12478P1
12476P1
12491P1

12490P1

180121
138542
53 17P4
14230P1
12485P1
12486P1
131019
13619P1
180021
120423
12487P1
12469P1
1247 2P1L
19479P1
12473P1
12474P1
12484P1

=1Z471P1

192481
180018
120386
120375
K17 s i |
120394

DESCRIPTION

Coupling

End Cap

Bevel Pinion

Left Tine Shaft

Spacer Tube

Gasket

Gear House Shim .005

3/8-16 x 7/8 Hex Hd Bolt

3/8 Internal Tooth Lock Washer
Shim .005

Shim .020

Tine Spacer

End Spacer

I=1/16 "% 2 x .1354 Flat Washer
1-14 Washer Insert Locknut
1/4-20 x 7/8 Hex Hd Bolt

1/4 Internal Tooth Lock Washer
Washer

Seal

Dirt Shield

Decal Caution

Right End Plate

Left End Plate

Hoe Tine

Column Stud

3/8-24 Washer Insert Lock Nut
1/4-20 x 5/8 Hex Hd Bolt
5/168x:47/64 x .065 Flat Washer
1/4-20 Hex Nut

Skid Spacers

13/32 IDEx 13/16 ODx .065 Washer




